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d X IR A MR L1 3949T44PRhO0A450 3. 85V 4870/5000mAh (Rated/Typ)
;]:;gu;g:ﬁ; Chinese 18.8/19. 3%h (Rated/Tvp)
Name of Sample | s 5 Li-ion Polymer Battery Li3949T44P8h906450 3.85V 4870/5000mAh
English 18. 8/19. 3Wh (Rated/Typ)
BT 1120120595
Sample No.
E3TA V) r R AT PR A
Consignor /
A AT RER RE) LWTHRAT
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
Aol 53 S (TR isifin gt b s MiRETF D
*.’fﬁ'}frk ST/SG/AC. IO.rfll.x’Re\f. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPC
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Re __{1 Amend. 1

Test method

Section 38.3

-f'}i’]‘?ﬂfi & (kTRES 1./}1_%{],]@.1'){% A BE bR HEFM)
IST/SG/AC. lO;’ll,fRe\. b Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
. Section 38.3
E LM A - S
B, W, WERE B
Appearance Silvery and vellow Aluminum-plastics shell
e Ll 92020-12-24 Hraleis 8 B 2021-01-04 ~ 2021-01-15
Accepted Date Test Date
o7 8 T REASIOL; SRR ; PR s i AR E R FE R LRl R ROk
S Mt.l'tudp simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
Zpm, ZELGEHAR O iif*‘*#%Léé‘[fJﬁbx 15 58 RbRET- )
bT/b[u/r\( 10/11/Rev. 6 Amend. 1 38. 34xiffi 23K
&)ﬂ‘]%‘fﬁ' The sample has passed the test items of i].\ITEI) NATIONS ¢ : aataons on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Crj 1A PIS6 A ] /Rev. 6
Conclusion Amend, 1 38.3 ; \,
R H I (Dated <= D%? %
. | o L S B i Rechargeable Single Cell Battery yg=- W 8
‘é‘:’i ¥ /'
Comment . 4
FiE{T R R BLR A
Consignor 350015
Address Post Code
wE T2 Fix % 4’, %4 Tﬂﬁ
Approver: ’t/ O Checker: Compiler:
R

Title:

W TR (Vice chief engineer)
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KRR B & AR

Name of Test

BRERSIR AR

Standard requirement or The

g R

AR AR

&ix

No. - Claiise Numbersf Stafidard Test Result [ Conclusion | Remark
A €A b Sr b i A sl 15 e Ay
R HETED ST/SG/AC. 10/11/Rev. 65 Amend. | 383 | ILJH 2% 1
1 . Bl T See Appendix 1 ke 3
Altitude LN Manual of Tests and Criteria ki P;L%‘qerl
simulation ST/SG/AC. LO/LL/Rev. 6 Amend. | Seetion s
288 Test Tul
A T stz a1 wlai Ak
3 HETMED ST/SG/AC 10/01/ Rev. 6 Amend. | 383 | WK 2
2 Th mﬂga g, 2 See Appendix 2 g 4 /
ermal test LN Manual of Tests and Criteria : SR
; Passed
ST/ASGAAC, 1O/ L/ Rev, B Amend. 1 Section )
38:3 Test T.2
Wi T Tetiamny d ne s iR by
R '\{Jﬁj a ST/SG/AC, 10/11/Rev, 6 Amend. 1 38.5 | & 3 o
3 . : BT See Appendix 3 T
Vibration UN Manual of Tests and Criteria . Do
ST/SG/AC L0/TH/Rev. 6 Amend. | SecLion L
384 Test 1.3
S X T el B i g 3 BRI bR
i : ST/SG/AC. 10/ L1 /Rev. 6 Amend. 1 38,5 | BEE 2 4
1 AT, 4 See Appendix 4 i
Shock N Manual of Tests and Criteria o Passed d
STASGAAC, 10711/ Rev. b Amend. | Scetion .
38,4 Test 7.4
G TEl P E i T U
AN % HETANR ST/S6/AC, 10/1L/Rev. B Amend. 1 38,3 L4 5
3 ARG, 5 See Appendix 5 ﬁ'{'?r
' External short UN Manual of Tests and Criveria e PEL‘-Q‘-N.:‘[i
circuit ST/SG/AC. LO/11/Rev. 6 Amend. | Section T
38,3 Test 1.5
BESTH 00 Il Tt iEim i gy wlas s
BE ,fluf}lj D ST/SG/AC 10/11/Rev. 6 Mmend. 1 383 | WIHE 6 P
6 BUEST. 6 See Appendix 6 it /
Crush LN Manual of Tests and Criteria AR AR ‘ 5] 2
i M i (8] l... 5 ¢ - i '.ﬂ.'(’(‘]
ST/ASGANC 10/1L/Rev, 6 Amend, 1 Scetion SERE
8.3 Test T.8
BELr b (B ST il Ts g
e HEFAED ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | REEHA 7
7 AT 7 See Appendix 7 R
Overcharge UN Manual ol Tests and Criteria Passed
ST/SG/AC. 10/11/Rev, 6 Amend. | Section o
38.3 Test 1.7
T S A VBT G EL A IR DR L o
EEr G HETIED ST/SG/AC. 10/LL/Rev. 8 Amend. | 38,3 | WEH % 8
8 2 BT, 8 See Appendix 8 Ikt S
Forced discharge [in Manual of Tests and Criteria e -
Passed
ST/SG/AC 1011 /Rev. 6 Amend, | Section
8.3 Test T.8
M R A PRI : 18°C-24°C s AABEL : /%
Test Environment Ambient temperature:18C-24°C;Ambient humidity:/%
Condition
A B
Test ltem
oI H L =
N _- 2
Subcontracted Test seEkE | AR L p
Condition Subcontracted | Name Post Code
Laboratory bt &35 7
Address Tel

L= L\
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A5 | KRB LR |
No. Name of Test Items Altitude simulation
»gs o sl A
. . IRIEH] Befor RIeJE After
Ba | HBRA AR Before RBE Afler | e gap 4 | MARE| b
%5 Sample Status RE Freba /E RE F#dE | Mass Loss | Residual W%
Sample Mass OoCV Mass ocv OCV | Other
No. /g N ig vV % % Event
001 | ierses® | 66.0108 | 4.36 | 66.0143 [ 4.36 0.00 | 100.00 | ©
002 | oiouERM | e6.1825 | 4.37 | 66.1850 [ 4.37 0.00 | 100.00 | ©
; ICYCHE 4 A o . N =
003 1CYC Fully charged bf). 8428 "Jr‘ -56 6-']. 8446 4‘ -Sb 0‘ U[] 1{}0 “U 0]
004 | oiicmERh o | 657489 | 4.36 | 657513 | 4.36 0.00 | 100.00 | ©
005 | jqeroaeRt ] 65.5019 | 4.36 | 65.5040 | 4.36 0.00 | 100.00 | ©
006 | orwmEme . |es.8664 | 4.360 |'65.8689 | 4.36 0.00 | 100.00 | ©
007 | jpiCiCRRR® o liee.11037| 438 | 66.1125 |  4.36 0.00 | 100.00 | ©
DACYCTEA e = ] o - =y
008 | jlrmeRd. | g5.9402 | 4.36 | 650439 | 4.36 0.00 | 100.00 | ©
009 | oioment | ee.1880 |  4.35 | 66.1904 | 4.35 0. 00 100.00 | O
010 e 65.7777 | 4.37 | 65.7795 | 4.37 0.00 | 100.00 | ©

25CYC Fully charged

i FEE

This space intentionally

lef't blank

i LR V-RA DAtk R-KE F-RK 0-Ak. LAR. LR, LHEE. LR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

R )
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F5 ) AL L4 | A
No. Name of Test Items Thermal test
wa|  mans [ BH Defu BB Al | 5 gin k| Maem e
%5 Sample Status RE |FREE RE %49, /& | Mass Loss| Residual %
Sample Mass ocv Mass ocv OCV |Other
No. /g v ‘g Y % /% | Event
001 | okt o | 66.0143 [ 4.36 [ 66.0035 | 4.29 0.02 98.39 | o
002 | |eierml o | 66.1850 [ 4.37 [ 66.1745 | 4.30 0. 02 98.40 | o
003 | sl | 65.8446 [ 4.36 | 65.8354 | 4.29 0. 01 98.39 | o
004 | |iushl [ 65.7513 | 4.36 | 65.7408 [ 4.30 0.02 | 962 | o
005 | lGEAAM | 65.5040 | 4.36 | 65.4950 | 4.30 0. 01 98.62 | ©
006 | o CiCHERU. 1658680 | 4.36 | 65.8389 [ 4.30 0.02 | 9862 | o
007 | BOCEEEL 4 ilne,1105 | 436 | 66.1025 [+ 4.30 0.02 | 9862 | o
008 | glroednh. | 65.9430 | 4.36 [ 65.9350 | 4.30 0. 01 9%8.62 | ©
000 | jZOCEeRL | 66.1904 | 4.35 | 66.1802 | 4.29 0.02 | 98.62 | o
010 | g liemeRn o | 657795 | 437 | 67700 | 4.3 0.01 98.63 | ©
g pa e .spnln:.-“.‘|1|:|L:-:1|1lkim.-,nn
&ii: L-akiR V-iRA D-fRik R-aKE F-A2K O-Aithkh. RARA. LMK, LHEK. LK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

LW O )

i
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire.

SRICI Testing Co., Ltd. Test Report—Appendix 3 NO. 1120120595
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B5 . RAAE L4 | =
No. Name of Test Items | Vibration
s i A i . Y 2 -
Ji::f‘g? #%%’%}_ A A5 A] Before RIS After jﬁ%éﬂk FlowE ﬁ‘—_{@)
%5 Sample Status RE FROEl KT FF 34, /E | Mass Loss | Residual | L&
Sample Mass ocV Mass ocv ocCV Other
No. /g N /g IV % % Event
001 | et |66.0035| 4.29 | 66.0034 1. 29 0.00 | 100.00 | o
002 | oyirrhil o |66.1745| 4.30 | 66.1736 [ 4.30 0.00 | 100.00 | o
003 | | icicEmM o |65.8354| 4.29 | 65.8338 | 4.29 0.00 | 100.00 | o©
004 | |qiestAt o |65.7408| 4.30 | 65.7392 | 4.30 0.00 | 100.00 | o
005 | o CEEAL 1654950 | 4.30 | 65.4921 [ 4.30 0.00 | 100.00 | o
006 | jeorroreshik 16,8580 |i 4.30. [F66.8675 | 4. 30 0.00 | 100.00 | o
B 2ACYCHE A A - o
007 | neriim T wle6.1025 ] 4.80 | 66.1010 [ 4.30 0.00 | 100.00 | o
23CYCHE 4 il qs q = Q29 Pa
008 | sparraceiite . |65 9060 [R5 4.90 4] 65.9322 | 4.30 0.00 | 100.00 | o
009 | occeeRb 1661802 4.29 | 66.1780 | 4.29 0.00 | 100.00 | o
010 | jucceint 1657700 | 431 | 65.7697 | 4.30 0. 00 99.77 0
v rose tfThis space intentional by
A AT ’ lel't blank
&i: LR V-RA AR R-RE F-RK -A¥R. RBA. LB, LA LEX.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.

6/11
A5 ; AR B & AR ik
No. ' Name of Test Items Shoek
. .’4\_1;. a1 %‘F’ -
| RERE Sl AR Mo | g gk [HACE | L
P Sample Sl;;us e | FROUE| AT F-34%, JE | Mass Loss | Residual | L%
Sample : Mass ocCv Mass oCVv OCV | Other
No /g N g N % /% Event
001 | |oeroeikl | 66.0034| 4.20 | 66.0030 [ 4.29 0. 00 100.00 | ©
002 | iCEnR® L 661736 | 4.30 | 66.1739 [ 4.30 0.00 | 100.00 | ©
003 l{.‘.l.‘_,":jﬁ’fff?fﬁ,fff_gl,,i 65.8338 | 4.29 65. 8345 4. 29 0. 00 100. 00 0
004 | ot Rt 657392 4.30 | 65.7403 | 4.30 0. 00 100.00 | ©
005 | jepcudhl | 654921 4.30 | 65.4940 [ 4.30 0. 00 100.00 | ©
. 2HCYCSE A AHL AE oQEeE ‘ = an 2 3
006 25CYC FPul ly charged 6. 87)73 4. -30 6-). 87387 4 JO 0. OO 1[}“‘ 00 (8]
007 | pcEesn | 661010 4.30 | 66.1026 | 4.30 0. 00 100.00 | ©
008 | ppiMCERE ool 6519802 | 4.30" |=65-9887 | 4.30 0. 00 100.00 | ©
009 | s ookl o | e6.1780 [ 420 | 66.1802 | 4.29 0.00 100.00 | o
2RCYCTEAFEIL = i s Wi ;
010 25CYC Ful ly charged 6\') TE]LJ? /'l. 30 ba. 7((}1 4, 30 U UU 100 UO 0
:l. h—,:EFTILE.*; Spﬂ;;:;-li[:)ill-;::kim“”ly
Sii: L-#R V-RA DMK R-#LE F-R K 0-AMkH. LRA. LMK, R LeX.

= sl —t— B

—
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5% 5 #R R B 4 AR Sh %

No. ' Name of Test Items External short circuit
*?:ﬁzﬁ%é% 1#;;;4£”€§ Jﬁﬁéé;ﬁ.ﬁﬁﬁi.éiﬂili_ -ﬁ?&biﬂ,ﬁi
Sample No. Sample Status IV, ExternilCTemperature Other Event

o It\étrtlﬁ?ﬁfw{ 593.6 o

002 li‘\(l'(:“itl]”f\ﬁfl;?ged 57.9 o

003 1(\%{1:5; |nl :I \fLﬁlq%gea 33.0 %

b4 lLY({{l\iiaf?f\&fgd 58.1 0

ane zac?’??ﬂfﬁ? :Eﬁgcd 58. & 9

007 EG(f?CI}E?L{\{\twa 58. 6 0

008 zatfgcrlﬁﬁﬁfgm 58.5 O

Ro Mfic?{ﬁ? ﬁlfllged 58.8 0

010 znn\jgr?ﬂl}ﬁ:ﬁhfged a7.5 0

This space intentionally left
blank

PLR 40T

%oi: DMtk R-KEL F-ARK 0-Affk. RARK. R
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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53 ; RAAE £H4 | K

No. Name of Test Items Crush

**‘u%%'%— *%aun%ﬁ ##gniﬁﬁ-%iﬁﬁ ﬁ,{&‘%g

Sample No. Sample Status Wizt Etrenial, Teopenitine Other Event

/[C
Ve Sk ST
o 1(“;‘]Cuacﬁ=: Ucﬁﬁ;é} ty 18. 6 o
oo o 18.5 "
- LCYC 50% Capacits 15.6 5
— 1cx]cm5comj?%£ai ty 18. 6 o
" 1(‘.&52%@? Ucifalfl 5 18.6 -
g 23(2&_‘(?“3(0: O(idi";‘:::{it . 18. 6 o
au zncijtnarotf (ika?f] ty 18.6 0
e 25;\?(“:'50*5 [:%’i?’{ltl ty 18.6 0
LLF4 This space intentionally left

blank

&k DRIk F-A K 0-AMk. LAX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 ¥R B LAk |[dRdh

No. Name of Test Items Overcharge
e R ok A HeR
Sample No. Sample Status Other Event

021 LOYC Futly charged B

022 (01 Pully dharged

T

023 i6iE Py y jﬂelllfged 9

024 lUYéﬂgiﬁﬁfE:Ejiged 0

025 a(f;[?ﬁﬁj} j;;lfgm ©

026 J5EVC Fally ehasese :

027 EﬁffSCISIELE? fﬁ;t:igﬂd o

028 28CYCTE A A 0

25CYC Fully charged

This space intentionally left blank

D E

Gix: D-fiRik F-ALK 0-RAf4R. LALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

SEENOE
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B2 . Yol B 4 A SO
No. Name of Test Items Forced discharge
e HaRA —
Sample No. Sample Status Other Event
029 1cYC 11?1(1? ‘j;l}ﬁ{:]li rged 0
030 1cYC 1rﬁ:(fl}:C ?i}jfcll?:n"ged 0
031 1eYC }PTI{‘JTLJ i?iiﬁtli?ai‘ge-cl 0
032 10YC ]FLJ]{II\JL /i(;iffr‘:tiarged 0
033 10YC ‘F(;rltljvb fj}fﬁ? . rged 0
034 LeYe 1!?1(13;D %ﬁfﬁﬁn‘gud 0
035 1eye lI(:?][l}\h /j-lﬁfilil—l‘ul,z:l 0
036 1CYC jf?lr]? Tirﬁrrziiu-gc-d 0
037 1eve llCuY 1{71")5?;1}&_\%1[14@{1 0
038 1cYC ’FTJFIJ; ﬁiﬁiflﬂrgwl 0
039 ‘.!5(_.":’(':'2SI'E:‘ICII}_\_F?E%:}Eargw d 0
040 23&55[}1?{ l:j;i :‘?:iltti: rged 0
—
041 25(_'\-'(_?);1?1&)_\'5 .f[l-.ihfc[}?’a rged 0
042 z—mrﬁF{JI{S .:Tfij:i:ltlia rged 0
043 2;(\(27(:1( t}\L/:I\‘lﬁ\{,{t :[hu-ru-gwa 0
044 23@(5[(1:: lJ\L ?I ibi~lt%.1 rged 0
045 zsrvrzsrﬁflﬂllj_\;—i i?irii.‘llllr;l rged 0
=
046 25(&*622?1{ iy Jl'iJi{vlJ-lim- ged 0
047 zwfﬁm f?iii"ﬁn‘ ged 0
048 25( \tzi‘]?;ﬁh Tll\'ijﬁ.-lll;ll-x rged 0

&ix: D-fifth F-ALK O-RMRIR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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